



# TEST REPORT

**Technical Report:** (6623)137-1060

May 30,2023

Date Received: May 17,2023

Page 1 of 5

MASUHISA KOBAYASHI  
SILICAGEN CO.,LTD  
2-1-2 SANNO,OMORI STATION BOX6F,OTA-KU,TOKYO 143-0023,JAPAN

Sample Description: Sample(s) received is/are stated to be:  
WOODEN SPOON

Color:	BROWN	Style No(s):	MODEL-B
Order No.:	/	PO No.:	/
SKU No.:	/	Batch No.:	/
Age Grade:	/	Product End Use:	/
Vendor:	/	Retest No.:	/
Manufacturer:	CHOETSU KAKEN CO.,LTD YOKOHAMA INDUSTRIAL DEVELOPMENT CORPORATION BUILDING G 1-1-40 SUEHIROCHO,TSURUMI- KU,YOKOHAMA,KANAGAWA 230- 0045,JAPAN	Supplier Reference:	/
Buyer:	/	Country of Origin:	JAPAN
Test Period:	May 17,2023 to May 30,2023	Country of Destination:	EU

## SUMMARY OF TEST RESULTS

TEST REQUESTED	CONCLUSION
Overall Migration Test for Plastic Materials in Contact with Foodstuffs – Commission Regulation (EU) No. 10/2011 and Its Amendments	PASS
Specific Migration of Heavy Metals for Plastic Materials in Contact with Foodstuffs – Commission Regulation (EU) No. 10/2011 and Its Amendments	PASS